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Exploded View : EV XG4000 PS CSA
Drawing No. : 0H5292A
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XG4000 ALT W/JUMPER WIRES
AVR, 4000 ALTERNATOR
ASSEMBLY,BRUSH
SCREW HHC M5-0.8 X 16 G8.8 
WASHER FLAT M5
COVER ALTERNATOR INLET 5-7KW
WASHER LOCK M5
SCREW HHC M5-0.8 X 12 C8.8
ENGINE GH220 XG4000 2012
BRACKET,MUFFLER MOUNT XG 220CC
VIB MOUNT 15 X 15 X M8-1.25
NUT HEX FL WHIZ M8-1.25
NUT FLANGE M5-0.8 NYLOCK
WASHER FLAT 5/16-M8 ZINC
SCREW HHC M8-1.25 X 35 C8.8
SCREW HHTR 5/16-18 X 3/4"
WASHER LOCK M8-5/16
SCREW HHC 5/16-24 X 1-1/4 G5
GROUND WIRE BRG CAR-LUG 4KW
WASHER LOCK SPECIAL 1/4"
LUG SLDLSS #2-#8 X 17/64 CU
SCREW HHSD 1/4-14 X 7/8
VIB MOUNT 15 X 30 X M8-1.25
WHEEL,9.5"
AXLE, PIN, 1/2 IN, XG
COTTER HAIRPIN 2.56 X .80
WASHER FLAT 1/2 SS
VIB MNT 38.4 X 30.5 X M8-1.25
SCREW HHC M8-1.25 X 20 C8.8 
BRACKET, BENT, FOOT, XG
MUFFLER,GH220,SIDE OUT,XG
SCREW SHC M8-1.25 X 20 SEMS
GASKET, EXHAUST 1.6MM
SCREW HHFCS M6-1 X 12 G8.8
HEAT SHIELD,XG4
SCREW HHTT M6-1.0 X 12 ZINC
ASSY RECP PANEL XG4000 CAL/CSA
SWITCH DPST ON-OFF BLACK
SCREW PPPH #8-16 X .66" BZC

ITEM PART QTY. DESCRIPTION
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VALVE HOLDER,FUEL SHUTOFF
ASSY,FUEL TANK 4.5 GAL XG CARB
SCREW PFHM M5-0.8 X 12
VALVE,FUEL SHUTOFF
JUMPER WIRE ASSEMBLY, 5.00"
FUEL HOSE, 160 MM LONG
CLAMP HOSE BAND .41 
SCREW HHTT M8-1.25 X 20
FRAME,BASE,ASSY,XG4000
FRAME,END,ASSY,XG4000
PANEL,SIDE,RIGHT
PANEL,SIDE,LEFT
ASSY,PANEL END FRONT
ASSY, PANEL END BACK
BRACKET,MOUNTING HANDLE
ASSY,HANDLE,XG 
-----------------
BEARING,HANDLE,XG
SCREW HHC M8-1.25 X 50 C8.8
SCREW FHSC M8-1.25 X 60 BZC
SCREW HHSD 1/4-14 X 7/8 BZ
------------------
GRIP NUBBED 1-1/4"X4-3/8"
CAP NUT 5/16-18 ZBC
BOLT CARR 5/16-18X2 BLACK ZINC
ASSY GAS CAP SEALED - CHROME
FILTER, FUEL
FUEL GAGE, 140 MM LONG ARM
PLATE, FUEL GAGE
FUEL LINE FORMED VLV TO ENG XG
SPACER, SELF LOCATING
BEARING EXTERNAL HANDLE XG
RUBBER MOUNT, 10.8 ID X 9 TALL
INSERT, ANTI-CRUSH FOR TANKS
WELDMENT,FUEL TANK, 4.5 GAL XG
BUSHING SNAP SB-875-11
GROMMET, ROLLOVER VALVE
ROLLOVER VALVE
EVAP HOSE FORMED

ITEM PART QTY. DESCRIPTION
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